




Specification

1. Electrical  Properties :

1.1 Frequency Range………………
1.2 Impedance ……………………
1.3 VSWR ……………………….
1.4 Return Loss……………………
1.5
1.6

1.7
1.8
1.9 Admitted Power………………

2. Physical Properties :
2.1 Cable………………………… RG-174 Coaxial Cable
2.2 Antenna Cover……………. …TPE
2.3 Antenna Base……………. …. PBT
2.4 Belkin MIMO Housing………ABS
2.5 Molding………………………PVC
2.6 Operating Temp. ………………-20℃ ~ +65℃
2.7 Storage Temp. …………………-30℃ ~ +75℃
2.8 Antenna Color…………………Black
2.9 Housing Color…………………Black

2.10 Molding Color…………………Black
2.11 Connector…...…………………SMA Plug Reverse Quick Crimp

Left Antenna  Gain(peak)……

RF Antenna Assembly

Omni-directional

1W

2.4GHz ~ 2.5GHz  
50Ω Nominal
1.92 Max.
-10 dB Maximum

3.7dBi(Including Cable Loss) 

Cable Loss……………………

With Power Divide Gain(peak)
Radiation ………………………

Polarization……………………Linear Vertical

Middle Antenna  Gain(peak)…
Right Antenna  Gain(peak)……

1.1dBi(Including Cable Loss)
1.2dBi(Including Cable Loss)
1.4dBi(Including Cable Loss)
2.1dB
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RF Antenna Assembly 

P/NO : C147-510242-A  SPEC : 2.4GHz 
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SGS Test Report 
 

 

Product：RF Antenna 
 

Contents  
No Description Report No. Page 

1 Cable 
RG-174 

(1C*26AWG+B)x3F
GZSCR051188754/LP 

CE/2005/B7507 
P.13~18

2 Belkin Antenna Housing ABS KE/2006/10283 P.19~20

3 Antenna Cap TPE EL-630 CE/2005/B4713 P.21~25

4 Antenna Base PBT 2038519/EC P.26~28

5 Rivet Brass；Zn Plated CE/2006/39133 P.29~30

6 Connector 
SMA Plug Reverse 

Quick Crimp 

CE/2006/17417A 
KA/2006/20922A-01 
KA/2006/20923A-01 

SH570049/CHEM 

P.31~38

7 Weight Iron ; Plating Zn CE/2006/11167 P.39~42

8 Cushion Silicone 
CE/2005/91084A 
CE/2006/40603 

P.43~59

     

 

Result for RoHS：PASS 
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Test Report

Report No. : CE/2005/B4713
Date : 2005/11/28
Page : 1 of 5

Type of Product :
Buyer/Order No :
Sample Received :
Testing Date :

============================================================================================

Test Result : - Please see the next page -

2005/11/21
2005/11/21 TO 2005/11/28

DSM ENGINEERING PLASTICS

The following merchandise was (were) submitted and identified by the client as :

ARNITEL TPE-E EL630 NATURAL
SONY
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Test Report

Report No. : CE/2005/B4713
Date : 2005/11/28
Page : 2 of 5

Test Result

PART NAME NO.1 :

Result
No.1

Monobromobiphenyl % 0.0005 N.D.
Dibromobiphenyl % 0.0005 N.D.
Tribromobiphenyl % 0.0005 N.D.
Tetrabromobiphenyl % 0.0005 N.D.
Pentabromobiphenyl % 0.0005 N.D.
Hexabromobiphenyl % 0.0005 N.D.
Heptabromobiphenyl % 0.0005 N.D.
Octabromobiphenyl % 0.0005 N.D.
Nonabromobiphenyl % 0.0005 N.D.
Decabromobiphenyl % 0.0005 N.D.
Total PBBs
(Polybrominated
biphenyls)/Sum of above

% - N.D.

Monobromobiphenyl ether % 0.0005 N.D.
Dibromobiphenyl ether % 0.0005 N.D.
Tribromobiphenyl ether % 0.0005 N.D.
Tetrabromobiphenyl ether % 0.0005 N.D.
Pentabromobiphenyl ether % 0.0005 N.D.
Hexabromobiphenyl ether % 0.0005 N.D.
Heptabromobiphenyl ether % 0.0005 N.D.
Octabromobiphenyl ether % 0.0005 N.D.
Nonabromobiphenyl ether % 0.0005 N.D.
Decabromobiphenyl ether % 0.0005 N.D.
Total PBBEs(PBDEs)
(Polybrominated biphenyl
ethers)/Sum of above

% - N.D.

Total of Mono to Nona-
brominated biphenyl
ether. (Note 4)

% - N.D.

WHITE PLASTIC PELLETS

MDLUnitTest Item (s): Method

With reference to
USEPA3540C or
USEPA3550C. Analysis was
performed by HPLC/DAD,
LC/MS or GC/MS.
(prohibited by 2002/95/EC
(RoHS), 83/264/EEC, and
76/769/EEC)

DSM ENGINEERING PLASTICS

With reference to
USEPA3540C or
USEPA3550C. Analysis was
performed by HPLC/DAD,
LC/MS or GC/MS.
(prohibited by 2002/95/EC
(RoHS), 83/264/EEC, and
76/769/EEC)
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Test Report

Report No. : CE/2005/B4713
Date : 2005/11/28
Page : 3 of 5

Result
No.1

Chromium VI (Cr+6) ppm UV-VIS after reference to
US EPA 3060A.

2 N.D.

Cadmium (Cd) ppm ICP-AES after reference to
US EPA 3052 or other acid
digestion.

2 N.D.

Mercury (Hg) ppm ICP-AES after reference to
US EPA 3052 or other acid
digestion.

2 N.D.

Lead (Pb) ppm ICP-AES after reference to
US EPA 3052 or other acid
digestion.

2 N.D.

NOTE： (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit

DSM ENGINEERING PLASTICS

MDL

Commission Decision of 13 Oct 2005 amending Directive 2002/95/EC notified
under document 2005/717/EC.

(5) PBBEs=PBDEs=Polybrominated Diphenyl Ethers=PBDOs=PBBOs.

(4) Decabromodiphenyl ether (DecaBDE) in polymeric applications is exempted by

Test Item (s): Unit Method

(6) " - " = Not Regulation
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Test Report

Report No. : CE/2005/B4713
Date : 2005/11/28
Page : 4 of 5

DSM ENGINEERING PLASTICS

Per requirements of SONY QAR-05-002:

1) These samples were dissolved totally by pre-conditioning method

according to below flow chart.

2) Name of the person who made measurement: Anren Lee

3) Name of the person in charge of measurement: Daniel Yeh

Cutting / Preparation

Microwave digestion with

HNO3/HCl/HF

Total Digestion

XRF Screening

Flow Chart of Digestion for Plastic –EPA3052 for Pb、Cd (without residue)

Sample Measurement (0.25 g)

ICP-AES
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Test Report

Report No. : CE/2005/B4713
Date : 2005/11/28
Page : 5 of 5

DSM ENGINEERING PLASTICS
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Test Report

Report No. : CE/2006/39133
Date : 2006/03/30
Page : 1 of 2

Type of Product :

Style/Item No :
Sample Received :
Testing Date :

============================================================================================

Test Result

PART NAME NO.1 :

Result
No.1

Chromium VI (Cr+6) ppm UV-VIS(US EPA 7196A)
after reference to US EPA
3060A.

2 N.D.

Cadmium (Cd) ppm ICP-AES after reference to
EN 1122, method B:2001
or other acid digestion.

2 70.2

Mercury (Hg) ppm ICP-AES after reference to
US EPA 3052 or other acid
digestion.

2 N.D.

Lead (Pb) ppm ICP-AES after reference to
US EPA 3050B or other
acid digestion.

2 30996.7

MDLUnit

2006/03/28
2006/03/28 TO 2006/03/30

BLACK METAL PELLETS

WHA YU INDUSTRIAL CO., LTD.
NO. 326, SEC. 2, KUNG TAO 5. ROAD, HSIN CHU CITY,
TAIWNA, R.O.C.

The following merchandise was (were) submitted and identified by the client as :

Ø 1.6*3.8 RIVET; BRASS MATERIAL; PLATING BLACK
Zn
100-4003010-AZ, 壬裕

NOTE： (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit

Test Item (s): Method
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Test Report

Report No. : CE/2006/39133
Date : 2006/03/30
Page : 2 of 2

WHA YU INDUSTRIAL CO., LTD.
NO. 326, SEC. 2, KUNG TAO 5. ROAD, HSIN CHU CITY,
TAIWNA, R.O.C.
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Test Report

Date : 2006/01/12
Page : 1 of 4

Type of Product :
Style/Item No :
Sample Received :
Testing Date :

============================================================================================

Conclusion : The test results of Pb, Cd, Hg, Cr+6, PBB and PBDE for
the submitted sample comply with the requirements of
RoHS (2002/95/EC).

2006/01/05
2006/01/05 TO 2006/01/12

SPCC

SYUN-LI APPLIED MATERIALS TECHNOLOGY, INC.
5F, NO. 1 INDUSTRY E. 2 RD. II, SCIENCE-BASED
INDUSTRIAL PARK HSINCHU, TAIWAN

The following merchandise was (were) submitted and identified by the client as :

SPCC

Report No. : CE/2006/11167
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Test Report

Date : 2006/01/12
Page : 2 of 4

Test Result

PART NAME NO.1 :
PASS

Result
No.1

Monobromobiphenyl % 0.0005 N.D. -
Dibromobiphenyl % 0.0005 N.D. -
Tribromobiphenyl % 0.0005 N.D. -
Tetrabromobiphenyl % 0.0005 N.D. -
Pentabromobiphenyl % 0.0005 N.D. -
Hexabromobiphenyl % 0.0005 N.D. -
Heptabromobiphenyl % 0.0005 N.D. -
Octabromobiphenyl % 0.0005 N.D. -
Nonabromobiphenyl % 0.0005 N.D. -
Decabromobiphenyl % 0.0005 N.D. -
Total
PBBs(Polybrominated
biphenyls)/Sum of above

% - N.D. 0.1

Monobromobiphenyl ether % 0.0005 N.D. -
Dibromobiphenyl ether % 0.0005 N.D. -
Tribromobiphenyl ether % 0.0005 N.D. -
Tetrabromobiphenyl ether % 0.0005 N.D. -
Pentabromobiphenyl ether % 0.0005 N.D. -
Hexabromobiphenyl ether % 0.0005 N.D. -
Heptabromobiphenyl ether % 0.0005 N.D. -
Octabromobiphenyl ether % 0.0005 N.D. -
Nonabromobiphenyl ether % 0.0005 N.D. -
Decabromobiphenyl ether % 0.0005 N.D. -
Total
PBBEs(PBDEs)(Polybromin
ated biphenyl ethers)/Sum
of above

% - N.D. -

Total of Mono to Nona-
brominated biphenyl
ether. (Note 5)

% - N.D. 0.1

SILVER COLORED METAL

Limit of
ROHS

With reference to
USEPA3540C or
USEPA3550C. Analysis was
performed by HPLC/DAD,
LC/MS or GC/MS.
(prohibited by 2002/95/EC
(RoHS), 83/264/EEC, and
76/769/EEC)

Test Item (s): Method MDLUnit

SYUN-LI APPLIED MATERIALS TECHNOLOGY, INC. Report No. : CE/2006/11167
5F, NO. 1 INDUSTRY E. 2 RD. II, SCIENCE-BASED
INDUSTRIAL PARK HSINCHU, TAIWAN

With reference to
USEPA3540C or
USEPA3550C. Analysis was
performed by HPLC/DAD,
LC/MS or GC/MS.
(prohibited by 2002/95/EC
(RoHS), 83/264/EEC, and
76/769/EEC)
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Test Report

Date : 2006/01/12
Page : 3 of 4

PASS
Result
No.1

Chromium VI (Cr+6) ppm UV-VIS after reference to
US EPA 3060A.

2 N.D. 1000

Cadmium (Cd) ppm ICP-AES after reference to
EN 1122, method B:2001
or other acid digestion.

2 N.D. 100

Mercury (Hg) ppm ICP-AES after reference to
US EPA 3052 or other acid
digestion.

2 N.D. 1000

Lead (Pb) ppm ICP-AES after reference to
US EPA 3050B or other
acid digestion.

2 41.5 1000

(5) Decabromodiphenyl ether (DecaBDE) in polymeric applications is exempted by
Commission Decision of 13 Oct 2005 amending Directive 2002/95/EC notified
under document 2005/717/EC.

(6) PBBEs=PBDEs=Polybrominated Diphenyl Ethers=PBDOs=PBBOs.

Test Item (s): Unit Method MDL

SYUN-LI APPLIED MATERIALS TECHNOLOGY, INC. Report No. : CE/2006/11167
5F, NO. 1 INDUSTRY E. 2 RD. II, SCIENCE-BASED
INDUSTRIAL PARK HSINCHU, TAIWAN

Limit of
ROHS

NOTE： (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit
(4) " - " = Not Regulation
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Test Report

Date : 2006/01/12
Page : 4 of 4

SYUN-LI APPLIED MATERIALS TECHNOLOGY, INC. Report No. : CE/2006/11167
5F, NO. 1 INDUSTRY E. 2 RD. II, SCIENCE-BASED
INDUSTRIAL PARK HSINCHU, TAIWAN

 
 
 
 
 
 
 
 

 

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, 
without prior written permission of the Company 
 
        SGS TAIWAN LIMITED       NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei  county, Taiwan.  

t(886-2) 22993939 f(886-2) 2299-3237   www.sgs.com.tw 
42



Test Report

Report No. : CE/2005/91084A
Date : 2005/09/14
Page : 1 of 12

Type of Product :
Style/Item No :

Sample Received :
Testing Date :

============================================================================================

Test Result : - Please see the next page -

* This report is combined with report of CE/2005/64676D *

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL PARK,
HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

The following merchandise was (were) submitted and identified by the client as :

SILICONE

2005/06/21 & 2005/09/07
2005/06/21 TO 2005/06/29 &
2005/09/07 TO 2005/09/14

BASE-P-10; KE-055; KE-520; KE-870; KE-931; KE-941;
KE-951; KE-5612; KE-961; KE-971; KE-981; DY32-152U;
DY32-7069U; DY32-10000KE080; KET0550; KET-072U;
KET-080U; KE-5151U; BY16-140; SH502U A/B;
SH1447UA
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Test Report

Report No. : CE/2005/91084A
Date : 2005/09/14
Page : 2 of 12

Test Result

PART NAME NO.1 :

Result
No.1

Asbestos
Anthrophyllite(CAS
NO.017068-78-9)

** As per NIOSH 9000 method.
Analysis was performed by
XRD.

- Negative

Crocidolite(CAS NO.012001-
28-4)

** As per NIOSH 9000 method.
Analysis was performed by
XRD.

- Negative

Amosite(CAS NO.012172-73-
5)

** As per NIOSH 9000 method.
Analysis was performed by
XRD.

- Negative

Tremolite(CAS NO.014567-
73-8)

** As per NIOSH 9000 method.
Analysis was performed by
XRD.

- Negative

Chrysotile(CAS NO.012001-
29-5)

** As per NIOSH 9000 method.
Analysis was performed by
XRD.

- Negative

Actinolite(CAS NO.013768-
00-8)

** As per NIOSH 9000 method.
Analysis was performed by
XRD.

- Negative

Result
No.1

AZO As per LMBG 8202-2
4-AMINODIPHENYL (CAS
NO.92-67-1)

ppm Analysis was performed by
GC/MS.

3 N.D.

BENZIDINE (CAS NO.92-
87-5)

ppm Analysis was performed by
GC/MS.

3 N.D.

4-CHLORO-O-TOLUIDINE
(CAS NO.95-69-2)

ppm Analysis was performed by
GC/MS.

3 N.D.

2-NAPHTHYLAMINE (CAS
NO.91-59-8)

ppm Analysis was performed by
GC/MS.

3 N.D.

O-AMINOAZOTOLUENE
(CAS NO.97-56-3)

ppm Analysis was performed by
GC/MS.

3 N.D.

MDL

BLACK RUBBER SHEET

Test Item (s): Method MDL

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL PARK,
HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

Test Item (s): Unit Method

Unit
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Test Report

Report No. : CE/2005/91084A
Date : 2005/09/14
Page : 3 of 12

Result
No.1

2-AMINO-4-NITROTOLUENE
(CAS NO.99-55-8)

ppm Analysis was performed by
GC/MS.

3 N.D.

P-CHLOROANILINE (CAS
NO.106-47-8)

ppm Analysis was performed by
GC/MS.

3 N.D.

2,4-DIAMINOANISOLE (CAS
NO.615-05-4)

ppm Analysis was performed by
GC/MS.

3 N.D.

4,4-
DIAMINODIPHENYLMETHA
NE (CAS NO.101-77-9)

ppm Analysis was performed by
GC/MS.

3 N.D.

3,3-DICHLOROBENZIDINE
(CAS NO.91-94-1)

ppm Analysis was performed by
GC/MS.

3 N.D.

3,3-DIMETHOXYBENZIDINE
(CAS NO.119-90-4)

ppm Analysis was performed by
GC/MS.

3 N.D.

3,3-DIMETHYLBENZIDINE
(CAS NO.119-93-7)

ppm Analysis was performed by
GC/MS.

3 N.D.

3,3-DIMETHYL-4,4-
DIAMINODIPHENYLMETHA
NE (CAS NO.838-88-0)

ppm Analysis was performed by
GC/MS.

3 N.D.

P-CRESIDINE(2-METHOXY-
5-METHYLANILINE) (CAS
NO.120-71-8)

ppm Analysis was performed by
GC/MS.

3 N.D.

4,4-METHYLENE-BIS-(2-
CHLORANILINE) (CAS
NO.101-14-4)

ppm Analysis was performed by
GC/MS.

3 N.D.

4,4-OXYDIANILINE (CAS
NO.101-80-4)

ppm Analysis was performed by
GC/MS.

3 N.D.

4,4-THIODIANILINE (CAS
NO.139-65-1)

ppm Analysis was performed by
GC/MS.

3 N.D.

O-TOLUIDINE (CAS NO.95-
53-4)

ppm Analysis was performed by
GC/MS.

3 N.D.

2,4-TOLUYLENDIAMINE
(CAS NO.95-80-7)

ppm Analysis was performed by
GC/MS.

3 N.D.

2,4,5-TRIMETHYLANILINE
(CAS NO.137-17-7)

ppm Analysis was performed by
GC/MS.

3 N.D.

O-ANISIDINE (CAS NO.90-
04-0)

ppm Analysis was performed by
GC/MS.

3 N.D.

P-AMINOAZOBENZENE
(CAS NO.60-09-3)

ppm Analysis was performed by
GC/MS.

3 N.D.

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL PARK,
HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

Test Item (s): Unit Method MDL
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Test Report

Report No. : CE/2005/91084A
Date : 2005/09/14
Page : 4 of 12

Result
No.1

CFC's(Chlorofluorocarbons) With reference to US EPA
8260.

Group I
Chlorofluorocarbon-11(CAS
No:000075-69-4)

ppm Analysis was performed by
GC/MS.(CFC's(Chlorofluoroc
arbons))

1 N.D.

Chlorofluorocarbon-12(CAS
No:000075-71-8)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Chlorofluorocarbon-113(CAS
No:000076-13-1)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Chlorofluorocarbon-114(CAS
No:000076-14-2)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Chlorofluorocarbon-115(CAS
No:000076-15-3)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Group III
Chlorofluorocarbon-13(CAS
No:000075-72-9)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Chlorofluorocarbon-111(CAS
No:000354-56-3)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Chlorofluorocarbon-112(CAS
No:000076-12-0)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Chlorofluorocarbon-211(CAS
No:135401-87-5)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Chlorofluorocarbon-212(CAS
No:076564-99-3)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Chlorofluorocarbon-213(CAS
No:060285-54-3)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL PARK,
HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

Test Item (s): Unit Method MDL
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Test Report

Report No. : CE/2005/91084A
Date : 2005/09/14
Page : 5 of 12

Result
No.1

Chlorofluorocarbon-214(CAS
No:002268-46-4)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Chlorofluorocarbon-215(CAS
No:000076-17-5)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Chlorofluorocarbon-216(CAS
No:001652-80-8)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Chlorofluorocarbon-217(CAS
No:000422-86-6)

ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Result
No.1

Chlorinated Paraffin
(C10~C13) (CAS NO:010871-
26-2)

% With reference to
USEPA3540C or
USEPA3550C. Analysis was
performed by GC/MS or
GC/ECD.

0.01 N.D.

Result
No.1

Formaldehyde(CAS
No:000050-00-0)

ppm With reference to DIN 53315
& USEPA 8315A. Analysis
was performed by
HPLC/DAD/MS

0.2 N.D.

Result
No.1

HCFC's(Hydrogenated
chlorofluorocarbons)

With reference to US EPA
8260.

Hydrochlorofluorocarbon-
21(CAS No.:000075-43-4)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
22(CAS No.:000075-45-6)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Method MDL

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL PARK,
HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

Test Item (s):

MDL

Unit Method MDL

Test Item (s): Unit Method MDL

Test Item (s): Unit Method

Unit

Test Item (s):
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Test Report

Report No. : CE/2005/91084A
Date : 2005/09/14
Page : 6 of 12

Result
No.1

Hydrochlorofluorocarbon-
31(CAS No.:000593-70-4)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
121(CAS No.:000354-14-3)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
122(CAS No.:000354-21-2)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
123(CAS No.:000306-83-1)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
124(CAS No.:002837-89-0)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
131(CAS No.:000359-28-4)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
131b(CAS No.:000471-43-2)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
133a(CAS No.:000075-88-7)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
141b(CAS No.:001717-00-6)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
221

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.

Test Item (s): Unit Method

3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL PARK,
HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

MDL
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Test Report

Report No. : CE/2005/91084A
Date : 2005/09/14
Page : 7 of 12

Result
No.1

Hydrochlorofluorocarbon-
222(CAS No.:000422-30-0)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
223

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
224

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
225ca(CAS No.:000422-56-
0)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
225cb(CAS No.:000507-55-
1)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
226(CAS No.:000431-87-8)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
231

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
232

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
233

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
234

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Test Item (s):

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL PARK,
HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

Unit Method MDL
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Test Report

Report No. : CE/2005/91084A
Date : 2005/09/14
Page : 8 of 12

Result
No.1

Hydrochlorofluorocarbon-
235(CAS No.:013838-16-9)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
241

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
242

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
243(CAS No.:000338-75-0)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
244

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
251

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
252

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
253(CAS No.:000354-06-1)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
261(CAS No.:000420-97-3)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Hydrochlorofluorocarbon-
262(CAS No.:000420-97-3)

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL PARK,
HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

Test Item (s): Unit Method MDL
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Test Report

Report No. : CE/2005/91084A
Date : 2005/09/14
Page : 9 of 12

Result
No.1

Hydrochlorofluorocarbon-
271

ppm Analysis was performed by
GC/MS. [HCFC's
(Hydrogenated
chlorofluorocarbons)]

1 N.D.

Result
No.1

Mirex(CAS NO:002385-85-5) ppm Analysis was performed by
GC/MS.

4 N.D.

Result
No.1

Organic-tin coumpounds
Triphenyl Tin(TPT)(CAS
NO:000668-34-8)

ppm With reference to
89/677/EEC & DIN 38407.
Analysis was performed by
GC/FPD.

0.03 N.D.

Tributyl Tin(TBT) ppm With reference to
89/677/EEC & DIN 38407.
Analysis was performed by
GC/FPD.

0.03 N.D.

Result
No.1

PCBs(Polychlorinated
Biphenyls)(CAS NO:001336-
36-3)

ppm With reference to USEPA
8082A. Analysis was
performed by GC/MS or
GC/ECD.

0.5 N.D.

Result
No.1

Polychlorinated Naphthalene ppm With reference to USEPA
8081B. Analysis was
performed by GC/MS.

5 N.D.

Result
No.1

PVC (CAS No:9002-86-2) ** Analysis was performed by
FTIR/ATR and Pyro-GC/MS.

- Negative

Unit Method MDL

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.

Test Item (s):

Test Item (s): Unit Method MDL

Unit Method MDL

Test Item (s): Unit Method MDL

Test Item (s): Unit Method MDL

Test Item (s):

3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL PARK,
HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

Test Item (s): Unit Method MDL
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Test Report

Report No. : CE/2005/91084A
Date : 2005/09/14
Page : 10 of 12

Result
No.1

Chromium VI (Cr+6) ppm UV-VIS after reference to US
EPA 3060A.

2 N.D.

Arsenic (As) ppm ICP-AES after reference to
US EPA 3050B or other acid
digestion.

2 N.D.

Beryllium (Be) ppm ICP-AES after reference to
US EPA 3050B or other acid
digestion.

2 N.D.

Cadmium (Cd) ppm ICP-AES after reference to
EN 1122, method B:2001 or
other acid digestion.

2 N.D.

Mercury (Hg) ppm ICP-AES after reference to
US EPA 3052 or other acid
digestion.

2 N.D.

Nickel (Ni) ppm ICP-AES after reference to
US EPA 3050B or other acid
digestion.

2 N.D.

Lead (Pb) ppm ICP-AES after reference to
US EPA 3050B or other acid
digestion.

2 N.D.

Antimony (Sb) ppm ICP-AES after reference to
US EPA 3050B or other acid
digestion.

2 N.D.

Tellurium (Te) ppm ICP-AES after reference to
US EPA 3050B or other acid
digestion.

2 N.D.

Result
No.1

Halon With reference to US EPA
8260.

Halon-1211 ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Halon-1301 ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

Halon-2402 ppm Analysis was performed by
GC/MS. [CFC's
(Chlorofluorocarbons)]

1 N.D.

MDLTest Item (s): Unit Method

Test Item (s): Unit Method MDL

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL PARK,
HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.
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Test Report

Report No. : CE/2005/91084A
Date : 2005/09/14
Page : 11 of 12

Result
No.1

Monobromobiphenyl % 0.0005 N.D.
Dibromobiphenyl % 0.0005 N.D.
Tribromobiphenyl % 0.0005 N.D.
Tetrabromobiphenyl % 0.0005 N.D.
Pentabromobiphenyl % 0.0005 N.D.
Hexabromobiphenyl % 0.0005 N.D.
Heptabromobiphenyl % 0.0005 N.D.
Octabromobiphenyl % 0.0005 N.D.
Nonabromobiphenyl % 0.0005 N.D.
Decabromobiphenyl % 0.0005 N.D.
Total PBBs
(Polybrominated
biphenyls)/Sum of above

% - N.D.

Monobromobiphenyl ether % 0.0005 N.D.
Dibromobiphenyl ether % 0.0005 N.D.
Tribromobiphenyl ether % 0.0005 N.D.
Tetrabromobiphenyl ether % 0.0005 N.D.
Pentabromobiphenyl ether % 0.0005 N.D.
Hexabromobiphenyl ether % 0.0005 N.D.
Heptabromobiphenyl ether % 0.0005 N.D.
Octabromobiphenyl ether % 0.0005 N.D.
Nonabromobiphenyl ether % 0.0005 N.D.
Decabromobiphenyl ether % 0.0005 N.D.
Total PBBEs(PBDEs)
(Polybrominated biphenyl
ethers)/Sum of above

% - N.D.

Result
No.1

PCTs(Polychlorinated
Terphenyls)

ppm Analysis was performed by
GC/MS or GC/ECD.

0.5 N.D.

Test Item (s): Unit Method MDL

With reference to
USEPA3540C or
USEPA3550C. Analysis was
performed by HPLC/DAD,
LC/MS or GC/MS.
(prohibited by 2002/95/EC
(RoHS), 83/264/EEC, and
76/769/EEC)

With reference to
USEPA3540C or
USEPA3550C. Analysis was
performed by HPLC/DAD,
LC/MS or GC/MS.
(prohibited by 2002/95/EC
(RoHS), 83/264/EEC, and
76/769/EEC)

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL PARK,
HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

Test Item (s): MDLUnit Method
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Test Report

Report No. : CE/2005/91084A
Date : 2005/09/14
Page : 12 of 12

Result
No.1

Halogen As per EN14582 method B.
Halogen-Chlorine (Cl)(CAS
No:007782-50-5)

ppm Filling the oxygen and
absorb solution in the flask
and take sample in the flask
and burn it, the absorb
solution was analyzed by IC
method.

50 N.D.

Halogen-Fluorine (F)(CAS
No:007782-41-4)

ppm Filling the oxygen and
absorb solution in the flask
and take sample in the flask
and burn it, the absorb
solution was analyzed by IC
method.

50 N.D.

Halogen-Bromine (Br)(CAS
No:007726-95-6)

ppm Filling the oxygen and
absorb solution in the flask
and take sample in the flask
and burn it, the absorb
solution was analyzed by IC
method.

50 N.D.

Halogen-Iodine (I)(CAS
No:007553-56-2)

ppm Filling the oxygen and
absorb solution in the flask
and take sample in the flask
and burn it, the absorb
solution was analyzed by IC
method.

50 N.D.

MDL

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL PARK,
HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

Test Item (s): Unit Method

(2) ppm = mg/kg
(3) MDL = Method Detection Limit

(5) " --- " = Not Applicable
(4) " - " = No Regulation

(9) The MDL is 5ppm for the single compound of CP
(8) Negative = Undetectable / Positive = Detectable
(7) ** = Qualitative analysis (No Unit)
(6) * = Results shown are of the adjusted analytical results

NOTE： (1) N.D. = Not detected (<MDL)
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Test Report

Report No. : CE/2006/40603
Date : 2006/04/11
Page : 1 of 5

Type of Product :
Sample Received :
Testing Date :

============================================================================================

Test Result : - Please see the next page -

2006/04/03
2006/04/03 TO 2006/04/11

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL
PARK, HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

The following merchandise was (were) submitted and identified by the client as :

PIONEER 5000A
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Test Report

Report No. : CE/2006/40603
Date : 2006/04/11
Page : 2 of 5

Test Result

PART NAME NO.1 :

Result
No.1

Monobromobiphenyl % 0.0005 N.D.
Dibromobiphenyl % 0.0005 N.D.
Tribromobiphenyl % 0.0005 N.D.
Tetrabromobiphenyl % 0.0005 N.D.
Pentabromobiphenyl % 0.0005 N.D.
Hexabromobiphenyl % 0.0005 N.D.
Heptabromobiphenyl % 0.0005 N.D.
Octabromobiphenyl % 0.0005 N.D.
Nonabromobiphenyl % 0.0005 N.D.
Decabromobiphenyl % 0.0005 N.D.
Total PBBs
(Polybrominated
biphenyls)/Sum of above

% - N.D.

Monobromobiphenyl ether % 0.0005 N.D.
Dibromobiphenyl ether % 0.0005 N.D.
Tribromobiphenyl ether % 0.0005 N.D.
Tetrabromobiphenyl ether % 0.0005 N.D.
Pentabromobiphenyl ether % 0.0005 N.D.
Hexabromobiphenyl ether % 0.0005 N.D.
Heptabromobiphenyl ether % 0.0005 N.D.
Octabromobiphenyl ether % 0.0005 N.D.
Nonabromobiphenyl ether % 0.0005 N.D.
Decabromobiphenyl ether % 0.0005 N.D.
Total PBBEs(PBDEs)
(Polybrominated biphenyl
ethers)/Sum of above

% - N.D.

Total of Mono to Nona-
brominated biphenyl
ether. (Note 4)

% - N.D.

MDLUnitTest Item (s): Method

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL
PARK, HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

TRANSPARENT TWIN ADHESIVE

With reference to
USEPA3540C or
USEPA3550C. Analysis
was performed by
HPLC/DAD, LC/MS or
GC/MS. (prohibited by
2002/95/EC (RoHS),
83/264/EEC, and
76/769/EEC)

With reference to
USEPA3540C or
USEPA3550C. Analysis
was performed by
HPLC/DAD, LC/MS or
GC/MS. (prohibited by
2002/95/EC (RoHS),
83/264/EEC, and
76/769/EEC)
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Result
No.1

Chromium VI (Cr+6) ppm UV-VIS(US EPA 7196A)
after reference to US EPA
3060A.

2 N.D.

Cadmium (Cd) ppm ICP-AES after reference to
EN 1122, method B:2001
or other acid digestion.

2 N.D.

Mercury (Hg) ppm ICP-AES after reference to
US EPA 3052 or other acid
digestion.

2 N.D.

Lead (Pb) ppm ICP-AES after reference to
US EPA 3050B or other
acid digestion.

2 N.D.

(4) Decabromobiphenyl ether (DecaBDE) in polymeric applications is exempted by

NOTE： (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit

(5) PBBEs=PBDEs=Polybrominated Diphenyl Ethers=PBDOs=PBBOs.
(6) " - " = Not Regulation

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL
PARK, HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

Test Item (s): Unit Method MDL

Commission Decision of 13 Oct 2005 amending Directive 2002/95/EC notified
under document 2005/717/EC.
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PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL
PARK, HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

1) These samples were dissolved totally by pre-conditioning method

according to below flow chart.

2) Name of the person who made measurement: Anren Lee

3) Name of the person in charge of measurement: Daniel Yeh

Add H2O2

Add H2SO4

Filtration

Solution Residue

1) Alkali Fusion

2) HCl to dissolve

Sample Measurement (0.5 g)

Cutting / Preparation

ICP-AES

Flow Chart of Digestion for Plastic – EN1122 for Cd (residue left)

 
 
 
 
 
 
 
 

 

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, 
without prior written permission of the Company 
 
        SGS TAIWAN LIMITED       NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei  county, Taiwan.  

t(886-2) 22993939 f(886-2) 2299-3237   www.sgs.com.tw 
58



Test Report

Report No. : CE/2006/40603
Date : 2006/04/11
Page : 5 of 5

PIONEER CONDUCTOR RUBBER INDUSTRIAL CO., LTD.
3F, NO. 99, WU KONG ROAD, WU KU INDUSTRIAL
PARK, HSIN CHUANG, TAIPEI HSIEN, TAIWAN, R. O. C.

1) These samples were dissolved totally by pre-conditioning method according
to below flow chart.

2) Name of the person who made measurement: Anren Lee
3) Name of the person in charge of measurement: Daniel Yeh

Filtration

Solution Residue

1) Alkali Fusion

2) HCl to dissolve

ICP-AES

Cutting / Preparation

Add HNO3

Add H2SO4

Evaporating to dryness

HCl to dissolve

Sample Measurement (0.5 g)

Ashed in furnace

Flow Chart of Digestion for Plastic – Wet Decomposition for Pb (residue left)
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